



二维码查询

No: SDBZ-MC2505086



中国认可
国际互认
检测
TESTING
CNAS L7196

检 验 报 告

TEST REPORT

产品名称 : 110 系列平开窗
Product
型号规格 : /
Model, Type
委托单位 : 广东堡捷建材有限公司
Client Department
检验性质 : 委托检验
Inspection nature



山东标正检验检测有限公司

Shandong Biao Zheng Inspection & Testing Co., Ltd.

注 意 事 项

ATTENTION

1、报告无“检验检测专用章”及无主检、审核、批准人签字无效。

Reported no "Special Seal for Inspection," and no main inspection, review, approval Signature is invalid.

2、报告涂改无效，其复印件未重新加盖“检验检测专用章”无效。

Reporting altered invalid, it does not re-stamped copy of "Special Seal for Inspection" is invalid.

3、送样检验，检验结果仅对来样负责。

Sample test, sample test results only to be responsible.

4、样品备查期满（委托检验为收到报告之日起十五日，保质期不到三个月的产品，以保质期为准），委托方须持有效证明领取样品。逾期不领，视为放弃该样品。

The sample for inspection expiration (commissioned tests of 15 days from the shelf life of less than three months of the products to the expiration date, whichever date of receipt of the report), the client must hold a valid certificate to collect samples. Fails to lead, as a waiver of the sample.

5、如对本报告有异议，应于收到报告之日起十五日内提出，逾期不予受理。

As this report makes sense, should be received within fifteen days from the date of the report proposed that the deadline will not be accepted.

6、未经书面批准，不得复制（全文复制除外）检验检测报告。

Without written approval, may not copy (other than full copy) inspection and testing report.

7、委托单位对样品的代表性和提供的样品信息、资料的真实性负责，本公司不承担任何相关责任。

The entrusted unit is responsible for the representativeness of the samples and the authenticity of the sample information and information provided, and the company does not assume any relevant responsibilities.

地址：山东省临朐县东环路 5018 号

Address: No. 5018, Linqu County, Shandong Province

电话：0536-3688058

Tel: 0536-3688058

0536-3688059

Tel: 0536-3688059



山东标正检验检测有限公司
Shandong Biaozheng Inspection & Testing Co., Ltd.

检验报告
Test Report

报告编号: SDBZ-MC2505086

共 2 页 第 1 页

委托单位	广东堡捷建材有限责任公司		检验性质	委托检验
生产单位	/		注册商标	/
委托单位地址	广州市番禺区侨兴大道 528 号 1 栋 311			
样品名称	110 系列平开窗		送样编号	2025052204
型号规格			质量等级	合格品
样品数量	1 樘		样品状态	样品外观完好
接收日期	2025-05-22		检验编号	MC2505086
检验环境	温度/K	大气压/kPa	检验日期	2025-05-22~2025-05-28
	297.15	100.3		
检验项目	抗风压性能、水密性能、气密性能、保温性能、空气声隔声性能			
检验依据	GB/T 7106-2019、GB/T 8484-2020、GB/T 8485-2008			
判定依据	GB/T 8478-2020 《铝合金门窗》、GB/T 31433-2015 《建筑幕墙、门窗通用技术条件》			
检验结论	该样品按 GB/T 8478-2020 《铝合金门窗》、GB/T 31433-2015 《建筑幕墙、门窗通用技术条件》标准判定，所检项目结果详见附件。			
检验说明	/			

批准:

刘玉芳

审核:

徐尧

主检:

张小虎

山东标正检验检测有限公司

检 验 报 告 (附页)

报告编号: SDBZ-MC2505086

共 2 页 第 2 页

序号	检验项目		性能要求	检验结果	判定
一	抗风压性能				
1	抗风压性能 P_3/kPa		$P_3 \geq 5.0$	5.0	第 9 级
2	在 $1.5P_3$ 风压作用下, 玻璃面板不应发生破坏。			无破坏	合格
二	气密性能				
1	正压	单位缝长空气渗透量 $q_1/[\text{m}^3/(\text{m} \cdot \text{h})]$	$q_1 \leq 0.5$	0.33	第 8 级
		单位面积空气渗透量 $q_2/[\text{m}^3/(\text{m}^2 \cdot \text{h})]$	$q_2 \leq 1.5$	1.01	第 8 级
2	负压	单位缝长空气渗透量 $q_1/[\text{m}^3/(\text{m} \cdot \text{h})]$	$q_1 \leq 0.5$	0.25	第 8 级
		单位面积空气渗透量 $q_2/[\text{m}^3/(\text{m}^2 \cdot \text{h})]$	$q_2 \leq 1.5$	0.75	第 8 级
三	水密性能 $\Delta P/\text{Pa}$		$250 \leq \Delta P \leq 350$	250	第 3 级
四	保温性能 $K/[\text{W}/(\text{m}^2 \cdot \text{K})]$		$3.5 > K \geq 3.0$	3.12	第 4 级
五	空气声隔声性能 R_w+C_w/dB		$25 \leq R_w+C_w < 30$	28	第 2 级
备注	以下无正文。				